

PACKAGE LEAFLET: Information for the patient

SOLUCION FIZIOLOGJIK

Nasal drops, solution – 0.9%

(Sodium chloride)

Read all of this leaflet carefully before you start using this medicine.

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your doctor or pharmacist.

In this leaflet:

1. What Solucion Fiziologjik is and what it is used for
2. Before you use Solucion Fiziologjik
3. How to use Solucion Fiziologjik
4. Possible side effects
5. How to store Solucion Fiziologjik
6. Further information

1. WHAT SOLUCION FIZIOLOGJIK IS AND WHAT IT IS USED FOR

Solucion Fiziologjik is the isotonic solution of sodium chloride (0.9 %), which improves the nasal congestion by helping to liquefy nasal mucous secretions.

It is used in cases of nasal congestion.

Your doctor may have prescribed Solucion Fiziologjik for another purpose. Talk to your doctor if you want to know why you have been given this drug.

2. BEFORE YOU USE SOLUCION FIZIOLOGJIK

Do not use Solucion Fiziologjik if you are hypersensitive to any of the ingredients of the solution. There are no data for sodium chloride contraindications when used in the form of nasal drops in the above mentioned indication.

Take special care with Solucion Fiziologjik

There is no data for special care when using sodium chloride in the form of nasal drops, solution for the above mentioned indication.

Taking other medicines

Please contact your doctor or pharmacist if you are taking / using or have recently taken / used other drugs, including those taken without a prescription. Do not forget to inform your doctor for the treatment with Solucion Fiziologjik if you have been given another drug during treatment. However, pharmacological interactions with other drugs are not known.

Using Solucion Fiziologjik with food and drinks

No data.

Pregnancy and breastfeeding

It can be used.

Driving and using machines

There are no known effects which may impair the person's vigilance by using Solucion Fiziologjik, nasal drops, solution.

Important information about some of the excipients of Solucion Fiziologjik

Solucion Fiziologjik contains methyl hydroxybenzoate (nipagin). May cause allergic reactions (possibly delayed).

3. HOW TO USE SOLUCION FIZIOLOGJIK

Solucion Fiziologjik is used locally in the form of nasal drops.

4 – 10 drops daily, administered locally in the nose.

Infants: 1 – 2 drops in each nostril before feeds. This will help relieve the nasal congestion and eases breastfeeding.

If you use more Solucion Fiziologjik than you should

If you use more Solucion Fiziologjik than you should, or if the children have taken this medicine incorrectly, please contact your doctor, the hospital or call the emergency to get an opinion for the risk and advice for the actions to be taken.

If you forget to use Solucion Fiziologjik

If you forget to use a dose (or more doses), use the next dose when it is time to use it usually.

Do not use a double dose (or higher) to make up for a forgotten dose (doses).

If you have further questions on the use of this medicinal product, ask your doctor or pharmacist.

4. POSSIBLE SIDE EFFECTS

No undesirable side effects were reported.

If you notice side effects not mentioned in this leaflet, please inform your doctor or pharmacist.

5. HOW TO STORE SOLUCION FIZIOLOGJIK

Keep out of the reach and sight of children!

Do not use Solucion Fiziologjik after the expiry date which is stated on the package.

Do not store above 25°C!

Store in the original packaging!

6. FURTHER INFORMATION

What Solucion Fiziologjik nasal drops solution contains

The active substance is sodium chloride.

1 ml Solucion Fiziologjik contains 9 mg sodium chloride.

The other ingredients of the solution are methyl hydroxybenzoate (nipagin) and purified water.

Content of the pack

Box with one plastic vial of 10 ml.

Marketing Authorisation Holder (MAH) and Manufacturer:

PROFARMA sh.a.,

St. "Skënder Vila",

Tirana, Albania.

Tel.: +355 4 23 89 602

This leaflet was last revised in January 2024.